
Industi-inl de lfalvulas, S.A. de C. V. 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THATTHE PRODUCT LISTED BELQW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSrEM AND REQIJlREMENTS GlVEN IN ONE OR MORE OF THE 

FOU.OWMG STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDIC16N.) 

API 598 
API 599 

- VALVE INSPECTION AND TESTMG 
- METAL PLUG VALVES - FLANGED. THREADED AND WELDING 

ANSlB16-10 - FACE TO FACE AND END TO END DNFNSIONS OF VALVES - - - - . . . . . 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS 
MSS-SP61 - PRESSURE TESTMG OF STEEL VALVES 

Part No. AC101A08MAA8300000 
10" Fig. 5202 F UT WCB, API TRIM No.8 830000 D e s e r l ~ t l o n  

Descripción CAST STEEL CATE VALVE 150 CLASS 
(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 

VAL= WITH LQW EMISSION CONTROL 1% PPM'S m.) ( V A L V I I U  SUMMISTRADA CON CONTROL DE BAJAS 
EMISIONES FUGITIVAS (Y)PPM'S M.) ) 

API 6D 
API 600 

- PIPCLl\li \ A l  \ 1 S -ti..\ 11:. PLlG BALL AXDC HCCK 
- S I I I  I GhTI: V4L\'CS. FLA\GtV .A\V Wb.1 I>INú F\DS 

ANSIBlh-I 1 - FORGF D 1,'CI.I INúS, \C>CKET - WCWING 4ND TIIKI-.\l>l:l> 
4Pl002 . (OMl',\i'I S l b t l .  Ghl'l:. \ 'ALVE - TLhSCICD. TtIRt.\l>ll> 

U FI.I>ISti 4 S D  CYTESDED - BODY ENI>S 

SHELL BACK SIDE (m) P R E S S U R E  T E S T  (CASCO) 
(PRUEBAS DE PRESION) (SEATI 1 2 

MECHANICAL TESTS MECANICAS) 

1 C H E M I C A L  C O M P O S I T I O N  I%) COMPOSICION QUiMlCA (%) 1 TENS YIELD ELG RED BHN 1 

H Y D R O S T A T I C  IPSI) 
(HIDROSTATICA) 

PNELIMATIC IPSI) 
N E I M T I C A )  

450 450 N A  N A  

80 80 

I 
FACIO-21 REV "Y 

CERTIFICAW POR: CERTIFlED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

m1 m1 X Yo 
CW@~ IST 2ND 3RD AYO 

72.21 44.81 33 46 161 

86.86 47.71 29 58 158 

99.18 72.06 23 39 293 

I . , 
ITEM HEATNa MATERIAL 

(PARTE) (COLADA) (ASTMl 
BODY WHZ3420 ASTM A-IIUWCB 

c m  
BONNET -1166 ASTMA-216nuCB 

BONETE 

WEDGE ~ 8 1 3 6 7  ASTMAII7ICAIS 

DISCO 

C P S Si N i  Mo V M n  Cr C u  C b  
0.194 0.891 0.024 0.014 0.478 0.009 0.024 0.045 0.027 0.001 

Nomalizated m (Nomialirado a) 930 Temoer to (Temole a) 650 Cwled in air ( M a d o  en aire.) 
0.200 0.948 0.028 0.018 0.427 0.054 0.045 0.021 0.023 0.005 

Nomlbted  to (Nomialirado a) 920 Temver to (Temole a) 650 Cwled in air. (Enfriado en aire.) 
0.131 0.762 0.026 0.012 0.654 0.096 13.200 0.020 0.024 0.010 

Nomialuada a (Nomialbted m) 970 Temvle a (Temoer 10) 630 Eofnado en aM. (Coolcd in a".) 


